
 Model List of Essential Medicines

Sec ti onSec ti on

Antimalarial medicines > For curative treatment

Indi c ati onsIndi c ati ons

Malaria due to Plasmodium falciparum

Malaria due to Plasmodium vivax

AmodiaquineAmodiaquine

Oral > Solid: 153 mg (as hydrochloride); 200 mg (as hydrochloride)

Sec ti onSec ti on

Antimalarial medicines > For chemoprevention

Indi c ati onsIndi c ati ons

Malaria

Amodiaquine + sulfadoxine + pyrimethamineAmodiaquine + sulfadoxine + pyrimethamine

Oral > Solid: 76.5 mg (as hydrochloride) [3] + 250 mg + 12.5 mg [1]

dispersible tablets in co-package; 153 mg (as hydrochloride) [3] + 500 mg

+ 25 mg [1] dispersible tablets in co-package

Sec ti onSec ti on

Antileishmaniasis medicines

Indi c ati onsIndi c ati ons

Visceral leishmaniasis

Amphotericin BAmphotericin B

Parenteral > General injections > IV: 50 mg in vial powder for injection

(liposomal complex); 50 mg in vial powder for injection (as sodium

deoxycholate)

Sec ti onSec ti on

Antimalarial medicines > For curative treatment

Indi c ati onsIndi c ati ons

Malaria due to Plasmodium falciparum

Malaria due to Plasmodium vivax

ArtemetherArtemether

Parenteral > General injections > IM: 80 mg per mL in 1 mL ampoule (oily

injection)

Sec ti onSec ti on

Antimalarial medicines > For curative treatment

Indi c ati onsIndi c ati ons

Malaria due to Plasmodium falciparum

Malaria due to Plasmodium vivax

Artemether + lumefantrineArtemether + lumefantrine

Oral > Solid: 20 mg + 120 mg tablet; 20 mg + 120 mg dispersible tablet

http://list.essentialmeds.org/recommendations/789
http://list.essentialmeds.org/recommendations/1456
http://list.essentialmeds.org/recommendations/1153
http://list.essentialmeds.org/recommendations/763
http://list.essentialmeds.org/recommendations/790
http://list.essentialmeds.org/recommendations/1455
http://list.essentialmeds.org/recommendations/791
http://list.essentialmeds.org/recommendations/1457


Sec ti onSec ti on

Antimalarial medicines > For curative treatment

Indi c ati onsIndi c ati ons

Malaria due to Plasmodium falciparum

Malaria due to Plasmodium vivax

ArtesunateArtesunate

Parenteral > General injections > IV: 60 mg in ampoule containing

anhydrous artesunic acid with a separate ampoule of 5% sodium

bicarbonate solution

Oral > Solid: 50 mg tablet

Local > Rectal > Other: 50 mg capsules; 200 mg capsules; 100 mg capsules

Sec ti onSec ti on

Antimalarial medicines > For curative treatment

Indi c ati onsIndi c ati ons

Malaria due to Plasmodium falciparum

Malaria due to Plasmodium vivax

Artesunate + amodiaquineArtesunate + amodiaquine

Oral > Solid: 25 mg + 67.5 mg tablet; 50 mg + 135 mg tablet; 100 mg + 270

mg tablet

Sec ti onSec ti on

Antimalarial medicines > For curative treatment

Indi c ati onsIndi c ati ons

Malaria due to Plasmodium falciparum

Malaria due to Plasmodium vivax

Artesunate + mefloquineArtesunate + mefloquine

Oral > Solid: 25 mg + 55 mg tablet; 100 mg + 220 mg tablet

Sec ti onSec ti on

Antimalarial medicines > For curative treatment

Indi c ati onsIndi c ati ons

Malaria due to Plasmodium falciparum

Malaria due to Plasmodium vivax

Artesunate + pyronaridine tetraphosphateArtesunate + pyronaridine tetraphosphate

Oral > Solid: 60 mg + 180 mg tablet; 20 mg + 60 mg granules

Sec ti onSec ti on

American trypanosomiasis

Indi c ati onsIndi c ati ons

Chagas disease

BenznidazoleBenznidazole

Oral > Solid > tablet: 100 mg (scored); 50 mg (scored); 12.5 mg

http://list.essentialmeds.org/recommendations/792
http://list.essentialmeds.org/recommendations/1458
http://list.essentialmeds.org/recommendations/793
http://list.essentialmeds.org/recommendations/1459
http://list.essentialmeds.org/recommendations/794
http://list.essentialmeds.org/recommendations/1460
http://list.essentialmeds.org/recommendations/795
http://list.essentialmeds.org/recommendations/796
http://list.essentialmeds.org/recommendations/825


Sec ti onSec ti on

Antimalarial medicines > For chemoprevention

Indi c ati onsIndi c ati ons

Malaria due to Plasmodium falciparum

Malaria due to Plasmodium vivax

Malaria due to Plasmodium ovale

Malaria due to Plasmodium malariae

Antimalarial medicines > For curative treatment Malaria due to Plasmodium falciparum

Malaria due to Plasmodium vivax

ChloroquineChloroquine

Oral > Liquid: 50 mg per 5 mL syrup (as phosphate or sulfate)

Oral > Solid: 150 mg tablet (as phosphate or sulfate)

Parenteral > General injections > IV: 40 mg per mL in 5 mL ampoule (as

hydrochloride, phosphate or sulfate)

Oral > Liquid: 50 mg per 5 mL syrup (as phosphate or sulfate)

Oral > Solid: 150 mg tablet (as phosphate or sulfate); 100 mg tablet (as

phosphate or sulfate)

Sec ti onSec ti on

Antimalarial medicines > For curative treatment

Indi c ati onsIndi c ati ons

Malaria due to Plasmodium falciparum

Malaria due to Plasmodium vivax

Dihydroartemisinin + piperaquine phosphateDihydroartemisinin + piperaquine phosphate

Oral > Solid: 40 mg + 320 mg tablet; 20 mg + 160 mg tablet

Sec ti onSec ti on

Antiamoebic and antigiardiasis medicines

Indi c ati onsIndi c ati ons

Amoebiasis

DiloxanideDiloxanide

Oral > Solid: 500 mg (furoate)

Sec ti onSec ti on

Antimalarial medicines > For curative treatment

Indi c ati onsIndi c ati ons

Malaria due to Plasmodium falciparum

Antimalarial medicines > For chemoprevention Malaria due to Plasmodium falciparum

DoxycyclineDoxycycline

Oral > Solid: 100 mg (hydrochloride or hyclate); 100 mg dispersible tablet

(as monohydrate)

Oral > Solid: 100 mg (hydrochloride or hyclate)

Sec ti onSec ti on

Medicines for the treatment of 2nd stage African trypanosomiasis

Indi c ati onsIndi c ati ons

African trypanosomiasis

EflornithineEflornithine

Parenteral > General injections > IV: 200 mg per mL in 50 mL bottle

(hydrochloride)

http://list.essentialmeds.org/recommendations/799
http://list.essentialmeds.org/recommendations/798
http://list.essentialmeds.org/recommendations/800
http://list.essentialmeds.org/recommendations/801
http://list.essentialmeds.org/recommendations/364
http://list.essentialmeds.org/recommendations/797
http://list.essentialmeds.org/recommendations/802
http://list.essentialmeds.org/recommendations/1461
http://list.essentialmeds.org/recommendations/771
http://list.essentialmeds.org/recommendations/803
http://list.essentialmeds.org/recommendations/804
http://list.essentialmeds.org/recommendations/821


Sec ti onSec ti on

Medicines for the treatment of 1st stage African trypanosomiasis

Indi c ati onsIndi c ati ons

African trypanosomiasis

Medicines for the treatment of 2nd stage African trypanosomiasis African trypanosomiasis

FexinidazoleFexinidazole

Oral > Solid: 600 mg

Oral > Solid: 600 mg

Sec ti onSec ti on

Antimalarial medicines > For chemoprevention

Indi c ati onsIndi c ati ons

Therapeutic equivalent to chloroquine for

Malaria due to Plasmodium falciparum

HydroxychloroquineHydroxychloroquine

Sec ti onSec ti on

Antimalarial medicines > For curative treatment

Indi c ati onsIndi c ati ons

Malaria due to Plasmodium falciparum

Malaria due to Plasmodium vivax

Antimalarial medicines > For chemoprevention Malaria due to Plasmodium falciparum

MefloquineMefloquine

Oral > Solid: 250 mg tablet (hydrochloride)

Oral > Solid: 250 mg tablet (hydrochloride)

Sec ti onSec ti on

Antileishmaniasis medicines

Indi c ati onsIndi c ati ons

Visceral leishmaniasis

Cutaneous leishmaniasis

Mucocutaneous leishmaniasis

Meglumine antimoniateMeglumine antimoniate

Parenteral > General injections > IM: 1.5 g per 5 mL in 5 mL ampoule

Sec ti onSec ti on

Medicines for the treatment of 2nd stage African trypanosomiasis

Indi c ati onsIndi c ati ons

African trypanosomiasis

MelarsoprolMelarsoprol

Parenteral > General injections > IV: 3.6% in 5 mL ampoule solution (180

mg of active compound)

http://list.essentialmeds.org/recommendations/1145
http://list.essentialmeds.org/recommendations/1146
http://list.essentialmeds.org/medicines/275
http://list.essentialmeds.org/recommendations/799
http://list.essentialmeds.org/recommendations/805
http://list.essentialmeds.org/recommendations/1463
http://list.essentialmeds.org/recommendations/806
http://list.essentialmeds.org/recommendations/786
http://list.essentialmeds.org/recommendations/787
http://list.essentialmeds.org/recommendations/788
http://list.essentialmeds.org/recommendations/822


Sec ti onSec ti on

Antiamoebic and antigiardiasis medicines

Indi c ati onsIndi c ati ons

Amoebiasis

MetronidazoleMetronidazole

Oral > Liquid: 200 mg per 5 mL (as benzoate)

Parenteral > General injections > unspecified: 500 mg in 100 mL vial

Oral > Solid > tablet: 200 mg; 250 mg; 400 mg; 500 mg

Sec ti onSec ti on

Antileishmaniasis medicines

Indi c ati onsIndi c ati ons

Visceral leishmaniasis

Mucocutaneous leishmaniasis

Cutaneous leishmaniasis

MiltefosineMiltefosine

Oral > Solid: 10 mg; 50 mg

Sec ti onSec ti on

American trypanosomiasis

Indi c ati onsIndi c ati ons

Chagas disease

Medicines for the treatment of 2nd stage African trypanosomiasis African trypanosomiasis

NifurtimoxNifurtimox

Oral > Solid > tablet: 30 mg (scored); 120 mg (scored)

Oral > Solid > tablet: 30 mg (scored); 120 mg (scored)

Sec ti onSec ti on

Antileishmaniasis medicines

Indi c ati onsIndi c ati ons

Visceral leishmaniasis

Antiamoebic and antigiardiasis medicines Amoebiasis

ParomomycinParomomycin

Parenteral > General injections > IM: 750 mg paromomycin base (as

sulfate)

Oral > Liquid: 125 mg per 5 mL as sulfate

Oral > Solid: 250 mg as sulfate

http://list.essentialmeds.org/recommendations/772
http://list.essentialmeds.org/recommendations/779
http://list.essentialmeds.org/recommendations/782
http://list.essentialmeds.org/recommendations/781
http://list.essentialmeds.org/recommendations/824
http://list.essentialmeds.org/recommendations/823
http://list.essentialmeds.org/recommendations/780
http://list.essentialmeds.org/recommendations/893


Sec ti onSec ti on

Antileishmaniasis medicines

Indi c ati onsIndi c ati ons

Visceral leishmaniasis

Medicines for the treatment of 1st stage African trypanosomiasis African trypanosomiasis

Antipneumocystosis and antitoxoplasmosis medicines Pneumocystosis

PentamidinePentamidine

Parenteral > General injections > IM: 200 mg (as isetionate); 300 mg (as

isetionate)

Parenteral > General injections > IM: 300 mg in vial (as isetionate)

powder for injection

Oral > Solid > tablet: 200 mg (as isethionate); 300 mg (as isethionate)

Sec ti onSec ti on

Antimalarial medicines > For curative treatment

Indi c ati onsIndi c ati ons

Malaria due to Plasmodium ovale

Malaria due to Plasmodium vivax

PrimaquinePrimaquine

Oral > Solid: 7.5 mg tablet (as phosphate); 15 mg tablet (as phosphate)

Sec ti onSec ti on

Antimalarial medicines > For chemoprevention

Indi c ati onsIndi c ati ons

Malaria due to Plasmodium falciparum

ProguanilProguanil

Oral > Solid: 100 mg tablet (hydrochloride)

Sec ti onSec ti on

Antipneumocystosis and antitoxoplasmosis medicines

Indi c ati onsIndi c ati ons

Toxoplasmosis

PyrimethaminePyrimethamine

Oral > Solid: 25 mg

Sec ti onSec ti on

Antimalarial medicines > For curative treatment

Indi c ati onsIndi c ati ons

Malaria due to Plasmodium falciparum

QuinineQuinine

Parenteral > General injections > IV: 300 mg per mL in 2 mL ampoule

(quinine hydrochloride)

Oral > Solid: 300 mg (quinine sulfate or quinine bisulfate)

http://list.essentialmeds.org/recommendations/817
http://list.essentialmeds.org/recommendations/818
http://list.essentialmeds.org/recommendations/816
http://list.essentialmeds.org/recommendations/808
http://list.essentialmeds.org/recommendations/807
http://list.essentialmeds.org/recommendations/811
http://list.essentialmeds.org/recommendations/894
http://list.essentialmeds.org/recommendations/809


Sec ti onSec ti on

Antileishmaniasis medicines

Indi c ati onsIndi c ati ons

Visceral leishmaniasis

Mucocutaneous leishmaniasis

Cutaneous leishmaniasis

Sodium stibogluconateSodium stibogluconate

Parenteral > General injections > unspecified: 100 mg per mL in 30 mL vial

Sec ti onSec ti on

Antipneumocystosis and antitoxoplasmosis medicines

Indi c ati onsIndi c ati ons

Toxoplasmosis

SulfadiazineSulfadiazine

Oral > Solid: 500 mg

Sec ti onSec ti on

Antimalarial medicines > For curative treatment

Indi c ati onsIndi c ati ons

Malaria due to Plasmodium falciparum

Malaria due to Plasmodium vivax

Antimalarial medicines > For chemoprevention Malaria due to Plasmodium falciparum

Malaria

Sulfadoxine + pyrimethamineSulfadoxine + pyrimethamine

Oral > Solid: 500 mg + 25 mg tablet

Oral > Solid: 500 mg + 25 mg tablet

Oral > Solid: 250 mg + 12.5 mg tablet

Sec ti onSec ti on

Antipneumocystosis and antitoxoplasmosis medicines

Indi c ati onsIndi c ati ons

Pneumocystosis

Sulfamethoxazole + trimethoprimSulfamethoxazole + trimethoprim

Parenteral > General injections > IV: 80 mg + 16 mg per mL in 5 mL

ampoule; 80 mg + 16 mg per mL in 10 mL ampoule

Oral > Liquid: 200 mg + 40 mg per 5 mL oral liquid

Oral > Solid: 100 mg + 20 mg tablet; 400 mg + 80 mg tablet; 800 mg + 160

mg tablet

Oral > Solid > dispersible tablet: 100 mg + 20 mg

Sec ti onSec ti on

Medicines for the treatment of 1st stage African trypanosomiasis

Indi c ati onsIndi c ati ons

African trypanosomiasis

Suramin sodiumSuramin sodium

Parenteral > General injections > IV: 1 g in vial

http://list.essentialmeds.org/recommendations/783
http://list.essentialmeds.org/recommendations/785
http://list.essentialmeds.org/recommendations/784
http://list.essentialmeds.org/recommendations/813
http://list.essentialmeds.org/recommendations/810
http://list.essentialmeds.org/recommendations/1462
http://list.essentialmeds.org/recommendations/1154
http://list.essentialmeds.org/recommendations/1155
http://list.essentialmeds.org/recommendations/815
http://list.essentialmeds.org/recommendations/819


Sec ti onSec ti on

Antiamoebic and antigiardiasis medicines

Indi c ati onsIndi c ati ons

Therapeutic equivalent to metronidazole for

Amoebiasis

TinidazoleTinidazole

http://list.essentialmeds.org/medicines/313
http://list.essentialmeds.org/recommendations/772
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